05-05-00

01-20-00

11

- —200 DUUBLE BLUCK STAND ASSEMBLY

qu
Ak = N
- |
& 5 = [y
= m FDF?CLAU
= m_—|E |
= 224 [0 [2
z 2LE [ e
M4m fffff G |&¢
- o
o= | o |
| = = N~
wll s = ¥ |
> 1 a2 <
2|2
g
wl | Bs wmmmnm
m_mvamm
o f
mw wmm
& s
mww g |
- mmma
7] 18 (it
mu 58
{EER
1t
+ |8
%)
v =
D=
— O <C
T >
— <T LJ
P I
= L =
H o> <«
= 1 Z<IT<T 4
e R« VN a7 W
O5<C Ll 0OF
> = > -
S<CTo W =Ty
i e raa i o VAN o V= I S
N -l i g
TWllllla a 22 <
T =x==>>uvoaoa 1taw
ITCTV DO
vy <
ol L L =y
Y — X Y T
DL Ll OO T =
VoI OdmZ £
<CICCIT 1 =03
OoMmMmMmMmemMm DO
S UM IDON®O D
<
[0 L L L L L L L L L L
AU UDUU0OUU0 U0
S ICITITTTT<TT
o WY o MY W o WY o WY M A Wi o M e M o

PAINT RUSTOLEUM RESTFULL GREEN #/233

. ALL CONTINUOUS WELDS UNLESS NUOTED
ALL BOLTS MIN, GRD 5

NOTES
1
c
3




INDEX
PAGE 1T GENERAL LAYOUT
PAGE 2 BASE FRAME LAYUOUT
PAGE 3 BASE FRAME DIMENSIONS
1P PAGE 4  EBASE FRAME DETAILS
PAGE S  SHAFT ASSEMBLY AND DETAILS
PAGE 6  BLOCK SUPPORT FRAME LAYOUT
/
S
3

PAGE BLOCK SUPPORT FRAME DETAILS
PAGE JTILITY LAYOUT

PAGE CONTROL PANEL DETAILS

PAGE 10 MATERIALS LISTING

ap

&

MOVED SPLITTER ASSEM. ITEM “S"| RMS 05-05-00

ADDED TwO #24 RMS 01-20-99

THIRD_ANGLE

3@~ v

REVISION BY DATE

TOLERANCE UNLESS OTHERWISE SPECIFIED
FRACTION DECIMAL ANGLE SURF. FIN.

- . v -1z T[DUAL BLOCK STAND
AU -5 Il B Ml A
VWV || evecken E|PAGE 2 OF 1€
CONC. TAR.|  BREAK AL _ | REQ'D| MATERIAL DRAWN RMS assy |EXTMECH
.002 MDRENVE || __
02X s e [11-12-99 | |12 ()2 - 492




BASE FRAME
ASSEMBLY
[TEM D

—3 17/3?
O O ‘ @) O
[T HE
4 1/4;ﬂ/ 16 31/32
8 1/2
1 1/4
.

»3/4-10 TAP THRU

FOLLOwW BOLT

2 19/32 X6 ANGLE PATTERN OF PLATE
_ 3 5,5 (TYP 4 PLCS
O @/ io Oi io\\ °i
3 1/2- : : o o o o
___________________ {_____________________________________________________________________________________________________.
| |

_} B

o
19 S
(@]

4 .
| |
_i_______'i_______’;'_{'___I_—___—______.I_________________________________________________________________________________I_ZZ::Z ______

"o ' o \° ° \° °l
iLo_____oj lLo_____oj
\\1 X 45° CHAMFER 3
(TYPD 71
90
CENTER BRG
PLATES
(BOTH ENDS)I\
17 31/3¢2
O, © _©
1 priy
@

INDE X:
PAGE 1  GENERAL LAYOUT
PAGE 2 BASE FRAME LAYOUT
PAGE 3  BASE FRAME DIMENSIONS
PAGE 4 BASE FRAME DETAILS
PAGE S  SHAFT ASSEMBLY AND DETAILS
PAGE 6  BLOCK SUPPORT FRAME LAYOUT
PAGE 7/ BLOCK SUPPORT FRAME DETAILS
PAGE 8  UTILITY LAYOUT
PAGE 9 CONTROL PANEL DETAILS
PAGE 10 MATERIALS LISTING
fa MOVED SPLITTER ASSEM, ITEM “S”| RMS 05-05-00
THIRD. ANGLE 1 ADDED TwO #24 RMS 01-20-99
@-6 NO. REVISION BY DATE
TOLERANCE UNLESS OTHERWISE SPECIFIED
FRACTION DECIMAL ANGLE SURF. FIN.
o 1/ %:/:ﬁ: x_x':znn' Vg:g’ seae | 1/8 = 1 ED!AL BLOCK STAND
PR v oHECKED 'EEAEE% OF 10
NG TAR| st Comens REQD| MATERAL | [“omaww | RMS [ assy |EXTMECH
o axes || e [11-12-99 | |12 ()2 - 492




CASTER PLATE ARG BLaTE SUPPORT SIDE PLATE (RIGHT)

SCALE: 1/2 = 1
LTEM 14 ITEM FOR FAFNIR RAK-2 ITEM 21
4 ITEM 18 14
11/16
(7/16 /8 5,9 10 1 3/32 S 13/16 S 13/16 SUPPORT ANGLE
- LH & RH REQD
! O O | 1/ ITEM 20

2 3 <:> <:> <:> SCALE: 172 =1 /////ﬂ—_\\\\\\\\\\\\\\_ﬂ///
3 5/8 $3/8-16 TAP THRU /X/
AFTER WELDING IN PLACE
‘e / (TYP 4 PLCS) 4 @ @ =7

SCALE: 1/2 =1

)
1w o G i T T
| | | Y 19‘ e&\
1 1/ ~—N13/16—=—=—5 13/16—=
14
O : | seae /s -1 -0 R TR
1 1/2 ‘ \L
| e
~—2 19/32—~ 8 5/8 | t
TORQUE PLATE @85</T3Y8p DBRI;LLCST)HRU
ITEM 23
6
L UCKING PAD
2 ITEM 24 e
SUPPORT SIDE PLATE (LEFTD 3 3/4 — —5/8
—— ITEM 25
¢ — 1 1/2 = 1 7/8 O Q
& 3/4 N 4 10 : | :
3/8— \ | 1 f/zx 3 3/4
=T 4 ! TOW ANCHOR EAST ASSEMBLY
- 135.0° T
:::::;ix1840 R L ITEM C
?3/4-10 ] |
TAP THRU O ¥ | .
| SCALE: 1/2 = 1
p1/2-13 TAP THRU | »17/32 DRILL THRU /O\
SCALE: 1/2 S (TYP 4 PLCS) age)
R3/4 17 7/32
6 1/2
|
| R1 — =1/2
?49/64 =8
DRILL THRU ) ) {
\ ya Q Q \+ ____ ____ e 1/2
‘. 3 //32 1 1/2
5/8 3 | | & | | ! | | JL
3 3/ l —{1 |— s i T e i T
] B ~—S\13/16—= o I
e R s SCALE: 1/2 = 1 L 14 "y | | | 5
| 83/4-10 TAP THRU 5
1 1/4 Q ) SCALE: 1/4 =1 (TYP 3 PLCS)
! L TOW ANCHOR WEST ASSEMBLY
L ITEM B
AN
#17/32 DRILL THRU/ 31 SCALE: 172 =1
(TYP 2 PLCS
INDE X
PAGE 1  GENERAL LAYOUT
R1 s PAGE 2 BASE FRAME LAYOUT
i e 30 PAGE 13 BASE FRAME DIMENSIONS > | MOVED SPLITTER ASSEM. ITEM *S*| RMS  |05-05-00
DRILL THRU ) ] T PAGE 4 BASE FQAME DETAILS THRD ANGLE 1 ADDED TwO #24 RMS 01-20-99
I ’ ] 11T 9 PAGE o  SHAFT ASSEMBLY AND DETAILS @%53 o. REVISION BY DATE
+ | I | L PAGE 6 BLOCK SUPPORT FRAME LAYOUT
L :':1f L1 PAGE / BLOCK SUPPORT FRAME DETAILS Fmg?ﬁ;ﬁf“::“ﬁ;nt
R | L PAGE 8 UTILITY LAYOUT '
S— PAGE 9 CONTROL PANEL DETAILS v | S| x| gun| [ e P8 SOV JE G B T
PAGE 10 MATERIALS LISTING M E[PAGE 4 OF 10
SN TAR| st Comees | 001 WATERAL 1 o | R11S ey [EXTHECH
. 2xes [ we [ 11-12-99 [ [P0 490




68

SHAF T ASSEMBLY

/0

39

e

9 13/16

SUPPURT BASE PLATE
ITEM 39
16
5 7/8 2 1/2 & 3/4
5/8 — ¢
! ® ® O
O O
6 2 4 1/2
O
f O O gc
»3/8-16 TAP THRU ?5/8-11 TAP THRU
(TYP 4 PLCS (TYP 6 PLCSD

11

l

S /2
T FIT
INSIDE TUBE

T
e /2

T FIT
INSIDE TUBE

L

&\\¥7R1/4

\1/16 X 45°

CHAMFER

| IDLER END SHAFT
ASSEMBLY

ITEM 38

|
)
|

| RL/4
TO MATCH INSIDE

| RADIUS OF TUBE]

ok

/8 1/2
4
— 1 3/4 |=—
S S/ ——= 1 3/4 =
iiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiii /iiiiiiiiiiiiiiiiiii\iiii\iiiiiiii%
| ] - ;
RECT TUBE SUPPORT | 1 A
SHAF T 6 <::>
ITEM 36 ¢ <::>
IR RN SR N
| ] |
+ 7/
5 /e @1 1/2 DRILL THRU WALL
’ (TYP 4 PLCS) ‘
: ] | | |
‘ ‘ 1 172 1 172
2 172 ——|- —_— - — ‘ 3 ¢ !
|

@1 3/4 DRILL

THRU WALL
(TYP 9 PLCS

ARM BRACE ITEM 68

$13/16 DRILL THRU

ARM BRACE

~——4 1/2

3

ITEM 69

$13/16 DRILL THRU

1/2 NPT--DRILL 45/64
(TYP 6 PLCS

e /2

T FIT
INSIDE TUBE

L

1/4 NPT--7/16 DRILL
(TYP 3 PLCS

m/e\?/
T%/
+ 3
1 1/2
PN
10 1/2
12
21 13/16
9 13/16
1 3/4
5 5/30 ——= 1 3/4 |=—
5
.

4 —1 DRIVE END SHAFT

<j> N ASSEMBLY

L —1 5 1/p ITEM 37
\ o @ TO FIT
\ | =1 INSIDE TUBE‘

1/16 X 45° } | | \
CHAMFER /4~ a T - !
SR ] | 3/4 |
3/8 X 3/16 KEYWAY I HJ" |

R1/4

TO MATCH INSIDE
RADIUS OF TUBE//

INDEX
PAGE
PAGE
PAGE
PAGE
PAGE
PAGE
PAGE
PAGE
PAGE
PAGE

1
c
3
4
0
6
-
8
>

10

GENERAL LAYOUT

BASE FRAME LAYOUT
BASE FRAME DIMENSIONS
BASE FRAME DETAILS

SHAFT ASSEMBLY AND DETAILS
BLOCK SUPPORT FRAME LAYDOUT
BLOCK SUPPORT FRAME DETAILS

JTILITY LAYOUT
CUNTRUOL PANEL DETAILS
MATERIALS LISTING

[ it
-+ |
SR I A
e e N N
e [ I |
it w1 N 14
jipanpus
HERETRR
|

I A N S
{ { {

e MOVED SPLITTER ASSEM. ITEM “S”| RMS 05-05-00
1 ADDED TwO #24 RMS 01-20-99
THIRD ANGLE
iy REVISION BY DATE
+ &=
TOLERANCE UNLESS OTHERWISE SPECIFIED
FRACTION DECIMAL ANGLE SURF. FIN.
- V -1 1 = 25 7| DUAL BLUOCK STAND
s~ | il aes | ke 0% e i i £-900
“&'@ E|PAGE S5 OF 10
CONC. TAR|  suae Comners | eo0| WATERAL | omww | RMS  [assy [EXTMECH
002 AND RENOVE [ -
02X 45 e | 11-12-99 [owe. | 122 -4 9P




49
INDE X
PAGE 1  GENERAL LAYOUT
PAGE 2 BASE FRAME LAYOUT
PAGE 3  BASE FRAME DIMENSIONS
PAGE 4 BASE FRAME DETAILS
PAGE S  SHAFT ASSEMBLY AND DETAILS
PAGE 6 BLOCK SUPPORT FRAME LAYOUT
PAGE /  BLUOCK SUPPORT FRAME DETAILS
PAGE 8 UTILITY LAYOUT
PAGE 9  CONTROL PANEL DETAILS
PAGE 10 MATERIALS LISTING
\@ e MOVED SPLITTER ASSEM, ITEM “S"| RMS 05-05-00
THIRD. ANGLE 1 ADDED TWO #24 RMS 01-20-99
> @_g iy REVISION BY DATE
TOLERANCE UNLESS OTHERWISE SPECIFIED
FRACTION DECIMAL ANGLE SURF. FIN.
o= 164 .xx:/:ﬂ: xx:zoo;. Vg:g’ SCALE NONE l E!%OBLDCK STAND
i VUV | | ovecxen E{pace 6 oF 10
CONC. T.LR. sﬁ% REQD| WATERAL | Comwen | RS v |EXTMECH
. exes [ | e [10-27-99 [owe | IO —-492




SUPPORT ASSEMBLY - v
5/16-18 TAP 3/4 DP ITEM L —1 1/4

(TYP 2 PLCS) R1/8 1 4 1/2
(CENTERED) SCALE: 1/2 = 1 / 3/4

5 s 1/0 T | BLOCK HOLD DOWN ASSEMBLY
/54 1 1 1/2 - - - N ITEM M
H H .
nE NE 1 - nn SCALE: 1/2 = 1

_ I

\ 55 2 1/4 : @ )@}

N @ %

|
- |
|
|
|
|
|
|
|
O

o 1437 F ] 23/8-16 TAP THRU /
- (TYP 4 PLCS)
ol miix
- - | S
4172 A A SCALE: FULL
SECTION A-A e e T -
1/2 | N
1/2 — ] 56 T T D
P = ¢ /e TOP SUPPORT PLATE
1 1/2 ey R1/2 3 3/4
08 03 TYP 3
5
4 ~o. [+
57 3 5/531 3 3/4 T 7 o - :l: :!:
1/2 | |
3/4 ] o g ] T ] O O
3 1/2 P2 1/4 SPLITTER
S - 5 1/2 e ITEM S
11 1/4 ° 58— = [l
) /@ - 3/4 99°
TURNBULKLE SCALE: 1/2 = 1 17/32 DRILL THRU
[TEM K (TYP 4 PLCS
60 SCALE: 1/2 =1 4 1/2
62 61 61 59 \
[ e | [ -
O [ 11 [ O 5 :
L R N e U U : 1 1/2 2 6 /p o~y N
AR \67 7 M(/%Bp DBR%ECgHRU N\ gie BEND LINE 9° BEND LINE
o4 66 65 63 R SCALE} 1/2 = 1
2 5/8 O © |t A BEFORE BEND LAYOUT
4 Lee e = __:::::.r:%% .F%T::_: INDE X:
s 3 n //;> n n S e At PAGE 1 GENERAL LAYOUT
N o B B B PAGE 2 BASE FRAME LAYOUT
85/8-11 TAP 1 DP
& & \ S L L 11 1/4 PAGE 3 BASE FRAME DIMENSIONS
Lo - | S _— PAGE 4 BASE FRAME DETAILS
5 ) oy | 1F DOR BRAUKET 5/8 ey B . PAGE 5 SHAFT ASSEMBLY AND DETAILS
N b —3 3/4- PAGE 6 BLOCK SUPPORT FRAME LAYOUT
@ O |V R R MOUNTING  BLUCK , PAGE 7  BLOCK SUPPORT FRAME DETAILS
| LR A FOR MAIN BLOCK SUPPORT O O O PAGE 8 UTILITY LAYOUT
\®13/38 DRILL TlHRU SeAlen e 1 1/4- O % + O ITEM 48 PAGE 9 CONTROL PANEL DETAILS
(TYP 4 PLCS) PAGE 10 MATERIALS LISTING
- P ] - | - - 3 1/2 SLAbbs e = [ 4 1/2 a MOVED SPLITTER ASSEM. ITEM “S"| RMS 05-05-00
1 S | % P 1 D ANOLE 1 | ADDED TWO #24 RMS  ]01-20-99
/e Pragie iy REVISION BY DATE
4 X } O © s
oyl evel MM OO Jo i T
ILL THRU— | } j/ - . ii | ii ii | ii FRACTION | DECMAL | ANee | surr. AN,
1 1/2 S S
- 21/32 DRILL THRU oo | e I | — TTDUAL B TAND
| - . #1/2-13 TAP 1 DPJ (TYP & PLCS) v | il | A | Ty S SHIWN JH 205" >1
| | | | (TYP 4 PLCS SCALE: 1/2 = 1 e E|PAGE 7 OF 10
| | | SN TAR| st Comees | 001 WATERAL 1 o | R11S ey [EXTHECH
. oxes || we [ 11-12-99 [ [P0 490




3 $9/32 DRILL THRU
L~ (TYP 4 PLCS)

W

|
[
112 [ I
o -
i | UTILITY MANIFOLD ASSEMBLY
O O o o 8 C
N N ) ITEM R i —
|
|

7 1/2 \ EXHAUST DRIP CAN

SCALE: 1/2 =1 % ITEM T

SCALE: 1/3 1

CENTERED

|
|
14
I HF J;'ff /
| M3 98 e
] L 1] K
. \ | @ o | =%‘f74‘ }i L = s j\:i: @ o Q o
N ==[L,, / 1/4 \
FEETTTT 1 1/4
1 374

_ |
e

2 3/32

1/2 -

] | ﬁe 7/8 DRILL e =l
| .
|

/2 NPT--45/64 DR 13/16 i
1/2 N S/64 DRILL #13/32 DRILL THRU ! |

CIYP 4 LS ®1/4 NPT--7/16 DRILL CTYP 2 PLES)
(TYP 4 PLCS I

34 — 1

h MAIN FILTER & REG
NU T SHUWN THIS VIeEW

//A
%78

7 T=r
I -y |
3 | i
T BRI

[ =
i S N i
) <
/3N

/9 o3
‘ég%”””/’///kgr Eg[] /%///
e e
# ';/\;'/ I /ﬁ \
| o) &)
30 — X
. ol
ol B
ODANEL NOT SHOWN THIS VIE W PANEL AND SUPPLY FIPING ONLY THIS VIEW
JIILITIES FROM MANIFUOLD TU BLUCK INDE X
PAGE 1 GENERAL LAYUUT
NDT SHD\A/N THIS VIE\A/ PAGE 2 BRASE FRAME [ AYLUT 2 | MOVED SPLITTER ASSEM. ITEM “S’| RMS  |05-05-00
NOTES: PAGE 3 BASE FRAME DIMENSIONS o e | || ADDED VO 24 RMS  [01-20-99
1. UTILITY LINES NOT HIDDEN PAGE 4 BASE FRAME DETAILS PROJECTION e REVISION oy DATE
2. DRILL AND TAP FOR SUPPORTS AS NEEDED @-6
3. LOCATIONS OF SUPPORTS AND PIPE IS APPROXIMATE PAGE o SHAFT ASSEMEBLY AND DETAILS
o e e e e PAGE ©  BLOCK SUPPORT FRAME LAYDUT TOUEUANE NS TRV 7207ED
6. INSULATE 1/2 WATER LINES ON FRAME W/ 1/2 WALL ARMAFLEX ~AGE 7/ BLOCK SUPPUORT FRAME DETAILS FRACTON | DEcMML | MNaiE | sue AW
PAGE &8  UTILITY LAYUOUT v | Byreoe | xezo 23| | some |AS SHOWN EEU%OBLDCK STAND
PAGE 9 CUONTROL PANEL DETAILS VWV | | ovecxe E|PAGE 8 OF 10
PAGE 10 MATERIALS LISTING CONC. T.R. %’%““&‘f;m REQCD| WATERAL | [“omww | RMS [ assy | EXTMECH
. oxes || mr [10-27-99 |[me [P P—492




TO BLOCK NOSE <—

PNEUMATICS SCHEMATIC

<
3-WAY VALVE
— |
|

0-100 PSI

GAUGE
REGULATOR

0-20 INCHES

GAUGE
REGULATOR

—>

FLOW
METER

172 BLK PIPE

Al

REGULATOR

:

l\\\\¥—1/4

1 P

|

REGULATOR

BLK PIPE

HOUSE SUPPLY AIR

FILTER

N

LX\\——1/8 BLK PIPE

TO MIST NOZZLE

|
|
CONTROL PANEL ASSEMELY
|

ITEM 11

|

} é
|
|
|
| |
| |
|

4 1/4 6\\
3 3/4 S F?\

APPROX

| 1 1/4

NOTES:

1. WELD COUPLINGS INTO PANEL AT LOCATIONS TO ALIGN

WITH OUTSIDE PIPING

2. CUT APPRUPRIATE HUOLES TO MOUNT GAGES AND CONTROLS
3. DRILL AND TAP SIDE PLATE ddTEM 21> TO MUOUNT PANEL

INDEX:
PAGE 1  GENERAL LAYOUT
PAGE 2 BASE FRAME LAYOUT
PAGE 3 BASE FRAME DIMENSIONS
PAGE 4  BASE FRAME DETAILS
PAGE S  SHAFT ASSEMBLY AND DETAILS
PAGE 6 BLUOCK SUPPORT FRAME LAYOUT
PAGE / BLOCK SUPPORT FRAME DETAILS
PAGE 8  UTILITY LAYOUT
PAGE 9  CONTROL PANEL DETAILS
PAGE 10 MATERIALS LISTING
e MOVED SPLITTER ASSEM, ITEM “S”| RMS 05-05-00
THIRD. ANGLE 1 ADDED TwO #24 RMS 01-20-99
@-6 NO. REVISION BY DATE
TOLERANCE UNLESS OTHERWISE SPECIFIED
FRACTION DECIMAL ANGLE SURF. FIN.
o) 1/ea n:,:m xx.:,’,- V5| sour NONE E D!AL BLUCK STAND
| | s e Heace 5 o7 10
SN TAR| st Comees | 001 WATERAL 1 o | R11S ey [EXTHECH
o axes || e [10-27-99 [owe | IO —-492




X X

7

-

N

[TEM | REQ'D DESCRIPTION MAT'L
A 1 CONTROL PANEL ASSEMBLY -
B l TOW ANCHOR WEST ASSEMBLY <(LOOSE) FAB
C l TOW ANCHOR EAST ASSEMBLY (LOOSED FAB
D l BASE FRAME ASSEMBLY -
E l NEW BLOCK ASSEM DWG. De0c2-484 —
F l EXISTING BLOCK ASSEMBLY -
G l SHAFT ASSEMBLY -
H c BLOCK SUPPORT FRAME ASSEMBLY -
J c SUPPORT ARMS  DWG D202-486 FAB
K c TURNBUCKLE ~ ASSEMBLY FAB
L C BLOCK SUPPORT ASSEMBLY FAB
M c BLOCK HOLD DOWN ASSEMBLY FAB
N C TIE BAR BRACKET ASSEMBLY FAB
P l KNIFE HOLDER ASSEM DWG Ce01-711 FAB
R l UTILITY MANIFOLD ASSEMBLY FAB
S c SPLITTER ASSEM 14G 304SS 6 X 2225 FAB
T C EXHAUST DRIP CAN ASSEMBLY FAB
l l GAUGE  MOORE #/342-2 PUR
c l REGULATOR  MOORE #40-2 PUR
3 l FLOW METER  BROUOKS #1330EPC4CHACA PUR
4 l ENCLOSURE ~ HOFFMAN CONSOLET #CleCl6 PUR
D C 3-WAY VALVE WHITEY B43XF4 PUR
6 l GAUGE  MOORE#3641-2 PUR
/ l REGULATOR  MOORE #40-100 PUR
8 C 1/4 NPT COUPLING BLK PUR
9 l 172 NPT COUPLING BLK PUR
10 AR | 1/4 POLY-FLOW TUBING W/COMP FITTINGS PUR
11 l MORSE GEARBOX #25-GEDAD-1800-R5-P5-56C PUR
12 c 6 X 6 X 1/2 ANGLE 90 LONG STL
13 4 CASTERS  ALBION RIGID #16-V(G-0420IR PUR
14 4 CASTER PLATE 378 X 4 FLAT 4 1/2 LONG HRS
15 3 6 X 18# CHANNEL 42 LONG STL
16 c GUSSET 8 172 X /7 X 1/2 PLATE HRS
17 l 4 SQ TUBE 174 WALL 16 31/32 LONG STL
18 c I X 4 FLAT 10 LONG HRS
20 c 3 X 3 X 1/2 ANGLE 14 LONG STL
cl l I PLATE 14 X 29 HRS
ce l 4 SQ TUBE 1/74 WALL 42 LONG STL

SUPPLIED BY HOWNER

[TEM | REQ'D DESCRIPTION MAT'L
23 l 3/8 X 6 FLAT 6 3/4 LONG HRS
c4 4 LOCKING PAD 1 X 3 FLAT 8 LONG HRS
2 l I PLATE 14 X 17 7/3¢2 HRS
26 10 3/4-10 HHCS 1 1/2 LONG PUR
c8 C I/ X 2 FLAT ¢ 172 LONG CRS
29 l I/72 X 5 FLAT 5 172 LONG CRS
30 C l/7e X 2 FLAT 2 LONG CRS
31 l I/e X 3 FLAT 5 LONG CRS
32 c FAFNIR RAK-2 BRG PUR
33 4 0/8-11 HHCS X 2 LONG PUR
34 c 3/4-10 HHCS X 2 LONG PUR
32 l 1/2-13 HHCS X 1 172 LONG  W/NUT PUR
36 l 3 X 6 RECT TUBE 174 WALL /8 1/2 LONG STL
37 l c 1/ X 5 1/2 SOLID 21 13/16 LONG CRS
38 l c 1/ X 5 1/2 SOLID 11 LONG CRS
39 c 3/4 X 6 FLAT 16 LONG CRS
40 8 0/8-11 HHCS 1 1/4 LONG PUR
41 8 1/2-13 HHCS 1 1/2 LONG PUR
42 8 3/8-16 HHCS 1 LONG PUR
43 8 3/8-16 HHCS 1 LONG PUR
44 l CROSS SUPPORT DWG B202-487 FAB
43 4 3/8-16 HHCS 1 1/2 LONG W/NUT/FW PUR
46 4 3/8-16 HHCS 1 1/2 LONG W/NUT/FW PUR
47 l EXISTING CROSS SUPPORT -
48 c MOUNTING BLOCK 6 X & X 2 3/8 HRS
49 4 1/2-13 SHCS 1 1/2 LONG PUR
20 c I/ X 3 FLAT 4 LONG CRS
ol 4 l7e X 2 FLAT ¢ 172 LONG CRS
o0 4 l/7e X 5 FLAT 3 374 LONG CRS
o3 C I/2 X 5 FLAT 10 LONG CRS
o4 c 3/4 X 5 FLAT 5 1/2 LONG CRS
SN c I X5 FLAT 10 1/2 LONG CRS
o6 4 GUSSET 3 X 2 172 X 1/¢ CRS
S/ c 3/4 X 6 FLAT 11 1/4 LONG CRS
o8 c GUSSET 1T X 4 X 4 CRS
o9 C ROD END RH GRAINGER #6G177 PUR
60 C ROD END LH GRAINGER #6G209 PUR
6l 4 3/4-16 JAM NUT PUR
62 c 3/4-16 LH JAM NUT PUR
63 c 3/4-16 THREADED ROD MIN GRD 5 5 1/8 L PUR
64 c 3/4-16 LH THREADED ROD MIN GRD 5 4 5/8 L| PUR
63 c 3/4-16 HEAVY HEX NUT PUR

AL

[TEM | REQ'D DESCRIPTION MAT'L
66 c 3/4-16 HEAVY HEX NUT PUR
66 C 3/4-16 LH HEAVY HEX NUT PUR
6/ C I 1/4 TUBE 3/16 WALL 4 LONG STL
68 l 3/4 X 3 FLAT 12 LONG HRS
69 l 374 X 3 FLAT 4 172 LONG HRS
/0 l GUSSET 1/2 X 4 FLAT 11 5/16 LONG HRS
/e 6 [/4 NPT 90° EL BLK PUR
/3 8 I/4 NPT TO 174 ID HOSE BARB PUR
/4 c 172 NPT UNION BLK PUR
/9 10 I/2 NPT 90° EL BLK PUR
X /6 l /2 REGULATOR PARKER 0/R318A PUR
77 3 /4 NPT UNION BLK PUR
/8 l I/e X 174 X 1/2 TEE BLK PUR
X /9 1 /2 FILTER PARKER #12F31E PUR
80 l I/e X /2 X 1/4 TEE NPT BLK PUR
K 81 l /4 REGULATOR PARKER #06R118A PUR
82 8 1/4 STAND OFF  McMASTER #3015T33 PUR
83 13 | 1/2 STANDOFF  McMASTER #3015735 PUR
84 17 | 1/2 NPT TO 1/2 ID HOSE BARB PUR
82 C 174 SWIVEL McMASTER #91095K85 PUR
86 C I/2 SWIVEL McMASTER #91095K87 PUR
87/ e 1/4 NPT CAP PUR
>* 88 C NOZZLE SPRAYING SYSTEMS #1/4 JN-SUI3A PUR
89 c I/ VALVE WHITEY #B45F8 PUR
90 C /4 VALVE WHITEY #B43F4 PUR
91 C 1/ GATE VALVE NPT PUR
92 AR | 1/2 ID HOSE MIN 230 PSI RED COVER PUR
93 AR | 1/4 1D HOSE MIN 230 PSI RED COVER PUR
- -- | MISC PIPE AND FITTINGS AS NEEDED PUR
94 e O TUBE 14G 4 LONG STL
95 4 /4 X 1 3/4 FLAT 4 LONG HRS
96 C I/2 NPT NIPPLE 2 LONG BLK PIPE
97 C O RND 14G SHEET STL
98 4 14G SHEEET 1 X 4 STL
99 8 1/4-20 HHCS 374 LONG PUR
100 l 74 X 2 1/2 FLAT 5 LONG HRS
101 l ¢ X 2 SOLID 9 LONG HRS
- -— | MISC ITEMS NOT SHOWN -
- 4 PIN FOR TURNBUCKLE McMASTER #98306A3358 PUR
- C PIN FOR ACTUATUR McMASTER #93750A905 PUR
X - l TOW ACTUATOR DUFF-NORTON #SPA-6415-24 PUR

INDEX:
PAGE 1  GENERAL LAYOUT
PAGE 2 BASE FRAME LAYOUT
PAGE 3 BASE FRAME DIMENSIONS
PAGE 4 BASE FRAME DETAILS
PAGE S SHAFT ASSEMELY AND DETAILS
PAGE &  BLOCK SUPPUORT FRAME LAYUOUT
PAGE 7 BLOCK SUPPORT FRAME DETAILS
PAGE 8 UTILITY LAYOUT
PAGE 9 CONTROL PANEL DETAILS
PAGE 10 BILL 0OF MATERIALS
fa MOVED SPLITTER ASSEM, ITEM “S”| RMS 05-05-00
THIRD. ANGLE 1 ADDED TwO #24 RMS 01-20-99
@-6 NO. REVISION BY DATE
TOLERANCE UNLESS OTHERWISE SPECIFIED
FRACTION DECIMAL ANGLE SURF. FIN.
o 1/ %:/:ﬁ: xx':znns'. Vg:g’ seae |AS SHOWN ED!AL BLOCK STAND
il VWV | | ovecxe EEAEEOm OF 10
SN TAR| st Comees | 001 WATERAL 1 o | R11S ey [EXTHECH
o axes || e [11-12-99 | |12 ()2 - 492




	D202-492RMS PAGE 1
	D202-492RMS PAGE 2
	D202-492RMS PAGE 3
	D202-492RMS PAGE 4
	D202-492RMS PAGE 5
	D202-492RMS PAGE 6
	D202-492RMS PAGE 7
	D202-492RMS PAGE 8
	D202-492RMS PAGE 9
	D202-492RMS PAGE 10

